Parts Information:
EA LE Table Saw @254mm with Stand &
Extension Tables

Model No: TSIOSEW

TR
e\

T )

I\

\.

NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice.
IMPORTANT: No liability is accepted for incorrect use of product.
WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim.

Sealey Group, Kempson Way, Suffolk Business Park, Bury St Edmunds, Suffolk. IP32 7AR

I 01284 757500 | .ﬁ 01284 703534 | @ sales@sealey.co.uk | www.sealey.co.uk

Page10f 3 TS10SEW Issue 4 PL 26/04/18



Parts Information:
E A LE Table Saw @254mm with Stand &
Extension Tables

Model No: TSIOSEW

Item | Part No. Description Item | Part No. Description
1 TS10SEW.01 Stand 40 | TSI0SEW.40 Bracket Link Bar
-- TS10SEW.02 Washer M6 (NOT SHOWN) 4 TS10SEW.41 Washer M8
3 TS10SEW.03 Washer M6 - FWM8.S Flat Washer M8 Single (NOT SHOWN)
4 SS612.S Hex Head Set Screw m6x12mm Single 42 SN3.S Steel Nut M3 Zinc Din934 (Single)
5 TS10SEW.05 Beam (Long) 43 TSI0SEW.43 Screw
6 TS10SEW.06 Beam (Short) 44 TS10SEW.44 Rack
7 TS10SEW.07 Screw 45 TS10SEW.45 Spring
8 TST0SEW.08 Table 46 TS10SEW.46 Rotation Plate (Small)
9 TS10SEW.09 Screw 47 TS10SEW.47 Washer
10 SCB650.SB Socket Head Cap Screw m6x50 Black 48 | TSIOSEW.48 Screw
n TS10SEW.11 Handwheel Knob (1) 49 TS10SEW.49 Safety Plate
12 TS10SEW.12 Handwheel Knob (2) 50 TS10SEW.50 Torsion Spring
13 TS10SEW.13 Arm 51 TS10SEW.51 Repair Washer M4
14 NLN6.S Nyloc Nut M6 Zinc Din 985 (Single) 52 TS10SEW.52 Screw
15 | TSI0SEW.15 Gear 53 | TSIOSEW.53 Screw
16 TS10SEW.16 Relief Strain 54 | FWM6.S Flat Washer M6 Single
17 TS10SEW.17 Threaded Bar 55 | TSIOSEW.55 Rotation Bar Ass'y
18 | TSIOSEW.18 Screw 56 | TSIOSEW.56 Front Baffle
19 TS10SEW.19 EXT Tooth Washer 57 TS10SEW.57 Rotation Guide
20 TS10SEW.20 Indicator 58 FWM5.SB Flat Washer M5 Black (Single)
21 TS10SEW.21 Screw m4x12 Pan Pozi 59 | SCB510.S Socket Cap Bolt Zinc m5x10
22 TS10SEW.22 Washer M4 60 TS10SEW.60 Screw
- FWMA4.S Flat Washer M4 Single (NOT SHOWN) 61 SWM10.S Spring Washer M10 Zinc (Single)
23 NLN6.SB Nyloc Nut M6 Black (Single) 62 | TSIOSEW.62 Washer M10
24 TS10SEW.24 Handwheel - FWM10.S Flat Washer M10 Single (NOT SHOWN)
25 MSP48.S Machine Screw Pan Head Phillips m4x8mm 63 | TSIOSEW.63 Screw
(Single) 64 | TSI0SEW.64 Washer
26 | TSI0SEW.26 Switch 65 | TSIOSEW.65 Rotation Guide
27 | TSI0SEW.27 Switch Box 66 | TSIOSEW.66 Drive Wheel
28 | TSIOSEW.28 Spring Pin m3.3 x 25 67 | TSI0SEW67 Motor Ass'y
29 | TSI0SEW.29 Handle 68 | GSM68.S Grub Screw méx8 (Single)
30 | RWE19S Repair Washer m6x19 (Single) 69 | TSIOSEW.69 Socket Cap Left Hand Thread
31 TS10SEW.31 Relief Strain 70 TSI0SEW.70 Belt Toothed
32 | CBN616.S Coach Bolt m6xi6mm (Single) 71 TSI0SEW.71 Repair Washer
33 | TSIOSEW.33 Washer 72 | TSI0SEW.72 Drive Wheel
35 | TSI0SEW.35 Spring 73 | TS10SEW.73 Shaft & Blade Clamp Ass'y (Parts 73/82)
36 TS10SEW.36 Gear 74 TS10SEW.74 Key
37 NLN5.S Nyloc Nut M5 Zinc Din 985 (Single) 75 B/6003ZZ Bearing 6003ZZ
38 | TSIOSEW.38 Screw méx12 76 | TSI0SEW.76 Ring
39 | TSI0SEW.39 Spring Washer

NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice.
IMPORTANT: No liability is accepted for incorrect use of product.
WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim.

Sealey Group, Kempson Way, Suffolk Business Park, Bury St Edmunds, Suffolk. IP32 7AR

I 01284 757500 | |ﬁ 01284 703534 | @ sales@sealey.co.uk | www.sealey.co.uk

Page 2 of 3 TS10SEW Issue 4 PL 26/04/18



EALE

Parts Information:
Table Saw @254mm with Stand &
Extension Tables

Model No: TSIOSEW

(Single)

Item | Part No. Description Item | Part No. Description
77 TS10SEW.77 Bracket 16 TS10SEW.116 Washer M5
78 TS10SEW.78 Spacer - FWM5.S Flat Washer M5 Single (NOT SHOWN)
79 | TSIOSEW.79 Spacer 17 | SCB58.S Socket Cap Bolt Zinc m5x8
80 | TSIOSEW.80 Blade Support Ass'y 18 | TSIOSEW.118 Rip Fence
81 TS10SEW.81 Ring 19 | MSP48.S Machine Screw Pan Head Phillips m4x8mm
82 | TSIOSEW.73 Shaft & Blade Clamp Ass'y (Parts 73/82) (Single)
83 TSI0SEW.83 Riving Blade 120 | TS10SEW.120 Slide, Mitre Gauge
84 | SCB620.S Socket Cap Bolt Zinc m6x20 121 | TSI0SEW.121 M4 Ext Tooth Washer Zinc
85 | TSI0SEW.85 Bracket Clamp 122 | MSP410.S Machine Screw Pan Head Phillips m4x10mm
(Single)
86 | TSIOSEW.86 Blade Guard 9
123 | TSI0SEW.123 Indicator
87 TS10SEW.87 Blade
88 | TSI0SEW8s Blade CI 124 | TSI0SEW.124 Mitre Gauge
, ade Clamp
125 | TSIOSEW.125 Knob
89 | TSI0SEW.89 Hex Head Nut
126 | TSIOSEW.126 Fence Insert
90 MSP512.S Machine Screw Pan Head Phillips m5x12mm
(Single) 127 | TSI0SEW.127 Rear Table
91 | TSIOSEWII Washer 128 | TSI0SEW.128 Clamp
92 | TS10SEW.92 Base Plate 129 | MSC520.S CSK Phillips Machine Screw m5x20 (Single)
93 TS10SEW.93 Guard, Right 130 | TSIOSEW.130 Back Ext. Table
94 | TSIOSEW.94 Guard, Rear 131 | TSI0SEWA31 Pole
95 TS10SEW.95 Extension Tube 132 | TS1I0SEW.132 Side Ext. Table (250x640)
96 | TSI0SEW.96 Guard, Left 133 | TSI0SEW.133 Pole
97 | TSI0SEW.97 T-Connection 134 | TSIOSEW134 Nut
98 | SN4S Steel Nut M4 Zinc Din934 (Single) 135 | TSI0SEW135 Washer M8
99 TSI0SEW.99 Washer M4 136 | CBN625.S Coach Bolt m6x25mm (Single)
100 | TSI0SEW100 Screw 137 | TSIOSEW.137 Fence Insert
101 TSI0SEW.101 Relief Strain 138 | MSC510.S CSK Phillips Machine Screw m5x10 (Single)
102 | TSI0SEW102 Table, Right 139 | SN6.S Steel Nut M6 Zinc Din934 (Single)
103 | TSI0SEW.103 Table 140 | TSIOSEW.140 Slide For Ext. Table
104 | TSI0SEW.104 Table, Side 141 TS10SEW.141 RD Head S/T Screw m3.5 x 10
105 | TSI0SEW105 Blade Guard 142 | TSIOSEW.142 Connection Plate
106 | CBN640.S Coach Bolt m6x40mm (Single) 143 | SWMSS Spring Washer M5 Zinc (Single)
107 | SN6.SW Wing Nut M6 (Single) 144 | SS610.S Hex Head Set Screw m6x10mm Single
108 | TSI0SEW.108 Screw 145 | TSIOSEW145 Bolt
109 | TSIOSEW.109 Black Plastic Clip 146 | TSIOSEW146 Shaft
109A | TSI0SEW.109A Cam -- TS10SEW.147 Rip Fence For Mitre Gauge (NOT SHOWN)
10 | cBN640.S Coach Bolt m6x40mm (Single) - TS10SEW.148 Rip Fence For Measurement Guide (NOT
. SHOWN)
m TS10SEW.111 Fence Locking Handle
2 | Tst0sEwz - 5 - TST10SEW.149 Table In-Lay Rulers (NOT SHOWN)
; ence Base
- - TS10SEW.67-01 Carbon Brush (Single) (NOT SHOWN)
13 TS10SEW.113 Spindle
- TS10SEW.150 Dust Extraction Hose (NOT SHOWN)
14 TS10SEW.114 Glass
- — - TS10SEW.FK Fixing Kit (NOT SHOWN)
N5 | MSP46.S Machine Screw Pan Head Phillips m4x6mm

NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice.
IMPORTANT: No liability is accepted for incorrect use of product.
WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim.

Sealey Group, Kempson Way, Suffolk Business Park, Bury St Edmunds, Suffolk. IP32 7AR

I 01284 757500 | |ﬁ 01284 703534 | @ sales@sealey.co.uk | www.sealey.co.uk

Page 3 of 3

TS10SEW Issue 4 PL 26/04/18




